
 

 

January 2021 

NITROGEN 

REDUCTION COST 

ESTIMATION STUDY 

Final Summary 

Report 

Technical Report No. 2021-1  

Prepared by 
Kleinfelder, Inc. 

Prepared for  
Delaware River Basin Commission 

 

   

  



 

150 College Road West, Princeton, NJ 08540     p | 609.924.8821     f | 609.924.8831 
 

PRI20R119436 

NITROGEN REDUCTION COST ESTIMATION STUDY 

 

SUMMARY REPORT 
 
 

 

 

 

FINAL 
 
 

PREPARED BY: 
KLEINFELDER, INC. 

 
JANUARY 2021 

 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

i 

Table of Contents 
Page 

1.0 INTRODUCTION .................................................................................................. 1 

2.0 GENERIC PLANT DESCRIPTIONS ..................................................................... 2 
[...]
Figure 6-25: Overall Summary of Plant Specific Total Present Cost Curve ............................... 89 

Figure 6-26: Overall Symmary of Plant Specific Total Annual Cost Curve ................................. 90 

Figure 7-1: Overall Summary of Anticipated BOD Reduction .................................................... 91 

Figure 7-2:  Plant Specific Summary of Anticipated BOD Reduction ......................................... 92 

 
 

List of Appendices 

Appendix A Data Summary 

Appendix B MMA Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix C CCMUA Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix D PWD SWWPCP Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix E Willingboro MUA Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix F Hamilton Township Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix G Trenton Sewer Utility Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix H LBCJMA Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix I GCUA Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix J DELCORA Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix K PWD SEWPCP Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix L Wilmington Plant Specific Cost Estimates and Conceptual Site Plans 

Appendix M PWD NEWPCP Plant Specific Cost Estimates and Conceptual Site Plans 

 
 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

1 

1.0 INTRODUCTION 

The Delaware River has experienced a significant revitalization due to the Clean Water Act of 

1972 and the wastewater treatment improvements that were subsequently implemented.  While 

the water quality improvements of the Delaware River have been dramatic, water quality concerns 

still remain, including dissolved oxygen levels in the Delaware Estuary.  

As a result of this specific concern, the Delaware River Basin Commission (DRBC) established a 

project to evaluate the attainability of higher levels of dissolved oxygen in the Delaware Estuary.  

A key component of this project is the nitrogen reduction cost estimation study requested by 

DRBC to evaluate the capital and operating and maintenance costs for the twelve (12) largest 

dischargers to the lower Delaware River to attain various levels of nitrogen reduction.  While 

ammonia-nitrogen (NH3-N is the parameter of primary concern related to this study, DRBC is also 

interested in understanding the additional cost to remove the nitrate-nitrogen generated by the 

nitrification process, thereby removing total nitrogen (TN). 

The available funding for this study was limited, considering the number of plants involved and 

the number of upgrade scenarios for each plant to attain various levels of nitrogen reduction.  As 

a result, the same approach for efficiently developing cost estimates was utilized for this nitrogen 

reduction cost study that was previously utilized successfully for a similar nutrient reduction cost 

study for the New York-New Jersey harbor estuary program. 

This approach is based on a two-step process that begins with developing generic plant 

descriptions (presented in Section 2.0). The purpose of the generic plant descriptions is to 

establish the representative/average characteristics of the three (3) plant types within the group 

of twelve (12) plants being studied, i.e., conventional activated sludge, pure oxygen activated 

sludge (also referred to as high purity oxygen activated sludge) , and fixed film (trickling filters and 

rotating biological contactors).  

The generic plant descriptions are used in the process of developing the three (3) effluent levels 

for NH3-N reduction and one (1) level of TN reduction (presented in Section 3.0) and in developing 

technology recommendations for each plant type to achieve the NH3-N and TN effluent levels 

(presented in Section 4.0).  The resulting effluent levels and technology recommendations serve 

as the basis for developing generic plant budgetary capital cost estimates for each plant type and 

for the three levels of NH3-N removal and one level of TN removal (presented in Section 5).  



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

2 

The  generic plant budgetary capital cost estimates are then used in conjunction with the design 

basis flows for the three (3) generic plants to establish for each plant type the budgetary capital 

costs on a $/gpd basis to achieve each of the three (3) ammonia-nitrogen effluent levels and one 

(1) total nitrogen effluent level.  

The generic plant budgetary capital cost estimates on a $/gpd basis are used as the starting point 

in Step 2 to develop plant specific budgetary capital cost estimates for each individual plant.  

Budgetary operating and maintenance (O&M) costs are also developed and used to estimate 

budgetary total present costs, which are the sum of capital costs plus the present worth of annual 

O&M cost, and budgetary annualized costs, which are the budgetary annual debt service costs 

plus budgetary annual O&M costs. The total present cost and total annualized cost for each 

upgrade scenario are depicted in cost removal curves for each individual plant and for the sum of 

all twelve (12) plants (presented in Section 6.0)  Because improvements to remove nitrogen will 

also result in additional BOD removal, the estimated BOD reduction resulting from each nitrogen 

removal level is presented in Section 7.0. 

2.0 GENERIC PLANT DESCRIPTIONS 

The data and information utilized to develop the generic plant descriptions was obtained through 

publicly available sources, such as discharge monitoring reports, as well as information received 

directly from representatives of the individual plants in response to a data request from Kleinfelder 

that was emailed to each of the plant representatives.  Detailed recycle stream flow and ammonia-

nitrogen concentration data were not widely available.  Therefore, the generic plant values 

established for recycle flow and strength were based on limited data from the twelve (12) plants 

together with literature values. 

The generic plant descriptions follow. 

2.1 Generic Pure Oxygen Activated Sludge Plant 

Three (3) of the twelve (12) plants are pure oxygen activated sludge plants as listed below: 

1. Philadelphia Water Department (PWD) Southwest Water Pollution Control Plant 

(SWWPCP). 

2. Camden County Municipal Utilities Authority (CCMUA) Delaware No. 1 Water Pollution 

Control Plant (WPCP). 

3. Morrisville Borough Municipal Authority (MMA) Wastewater Treatment Plant (WWTP). 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

3 

As previously noted, pure oxygen activated sludge is also referred to as high purity oxygen (HPO) 

activated sludge. 

It is also noted that the PWD Southeast Water Pollution Control Plant (SEWPCP) was originally 

designed as a pure oxygen activated sludge plant but has been operating as a conventional air 

activated sludge plant for many years.  Therefore, this plant is currently characterized as a 

conventional activated sludge plant. 

As shown in Plant Data Summary in Appendix A, the permitted capacity of the three (3) pure 

oxygen activated sludge plants range from 8.7 mgd to 200 mgd, and in 2018 they collectively 

contributed approximately 50% of the total ammonia-nitrogen load discharged by the twelve (12) 

plants.  

Each of these plants have multiple primary settling tanks, multiple oxygenation tanks and multiple 

final clarifiers. Two (2) of the three plants currently have anaerobic digesters (i.e. the PWD 

SWWPCP and MMA WWTP) and anaerobic digesters are currently being constructed at the 

CCMUA WPCP.  Anaerobic digesters are of interest because while they provide significant 

operational cost benefits, the dewatering of anaerobically digested sludge results in recycle 

streams high in ammonia-nitrogen concentration. All three plants have processes to thicken and 

dewater primary and waste activated sludge. 

Due to the fundamental nature of pure oxygen activated sludge systems (low design hydraulic 

detention time, low design solids retention time, and low pH resulting from carbon dioxide 

entrainment within the enclosed oxygenation tanks), process control adjustments are not typically 

feasible to achieve nitrification.  Consequently, add-on processes are generally required to 

achieve ammonia-nitrogen removal and total nitrogen removal at pure oxygen activated sludge 

plants.  Therefore, for the generic activated sludge plant, it will be assumed that add-on processes 

will be required to achieve the three (3) levels of ammonia-nitrogen removal and one (1) level of 

total nitrogen removal.  As a result, the characteristics most relevant to developing budgetary 

capital costs to upgrade the pure oxygen plants are plant flows, current effluent ammonia-nitrogen 

concentrations, and recycle stream ammonia-nitrogen loads.  Also, as further described in the 

Effluent Levels Technical Memorandum, the plant upgrade improvements will be sized to achieve 

the effluent levels each month of the summer season defined as May 1 through October 31, rather 

than each month of the year.  Therefore, the summer season minimum monthly average 

wastewater temperature is also relevant to the generic plant descriptions. The recommended 

values for the generic pure oxygen activated sludge plant are presented in the table below: 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

4 

Table 2-1:  Generic Pure Oxygen Activated Sludge Plant Characteristics 

Parameter Value 

Influent Annual Average Flow 83 mgd 

Influent Maximum Monthly (30 day average) Flow 97 mgd 

Influent Maximum Daily (24 hour average) Flow 170 mgd 

Influent Average CBOD Concentration 220 mg/L 

Influent Average TSS Concentration 250 mg/L 

Influent Average NH3-N Concentration 25 mg/L 

Recycle Average Flow from Thickening and Dewatering 8 mgd 

Recycle Flow Average CBOD Concentration 800 mg/L 

Recycle Flow Average TSS Concentration 500 mg/L 

Recycle Flow Average NH3-N Concentration 120 mg/L 

Effluent Average CBOD Concentration 5 mg/L 

Effluent Average TSS Concentration 6 mg/L 

Effluent Summer Max. Monthly Average NH3-N 

Concentration 

26 mg/l 

Effluent Average NH3-N Concentration 19 mg/L 

Effluent Min. Monthly Summer Temperature (C) 18° 

 

2.2 Generic Fixed Film Plant 

Three (3) of the twelve (12) plants are fixed film plants as listed below: 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

5 

1. Trenton Sewer Utility Wastewater Treatment Plant (WWTP) 

2. Hamilton Township Water Pollution Control Plant (WPCP) 

3. Willingboro MUA Water Pollution Control Facility (WPCF) 

As shown in the attached Plant Data Summary in Appendix A, the permitted capacity of these 

plants ranges from 5.22 mgd to 20 mgd, and in 2018 they collectively contributed approximately 

3.6% of the total ammonia-nitrogen load discharged by the twelve (12) plants.  

Two (2) of these plants utilize trickling filters as the fixed film process (Trenton Sewer Utility 

WWTP and Willingboro MUA WPCF) while the Hamilton Township WPCP utilizes rotating 

biological contactors (RBCs) as its main fixed film process but also utilizes a trickling filter to 

pretreat recycle flow from the sludge thickening and dewatering processes and a portion of the 

influent flow before directing pretreated flow to the main RBC treatment process. 

Each of these plants have multiple primary settling tanks, multiple fixed film treatment units, and 

multiple final clarifiers. Two (2) of the three (3) plants have anaerobic digesters (i.e., the Hamilton 

Township WPCP and Willingboro MUA WPCF.  These two (2) plants also have processes to 

thicken and/or dewater sludge.  The Trenton Sewer Utility WWTP does not have anaerobic 

digesters or processes to thicken or dewater its sludge prior to disposal. 

Unlike conventional activated sludge plants that can be controlled to operate at different biomass 

inventories (i.e., at various mixed liquor suspended solids concentrations and solids retention 

times) and thus achieve varying degrees of performance, trickling filters and RBCs cannot be 

controlled to achieve varying biomass inventories except by removing units from service or by 

placing standby units into service.  Thus, the maximum degree of treatment occurs when all units 

are in service.  Because most fixed film plants operate with all units in service, achieving higher 

levels of ammonia-nitrogen removal or total nitrogen removal in fixed film plants generally requires 

the use of add-on processes.   

Therefore, for the generic fixed film plant, it will be assumed that add-on processes will be required 

to achieve the three (3) levels of ammonia-nitrogen removal and one (1) level of total nitrogen 

removal.  As a result, the characteristics most relevant to developing budgetary capital costs to 

upgrade the fixed film plants are plant flows, current effluent ammonia-nitrogen concentrations, 

and recycle stream ammonia-nitrogen loads.  Also, as further described in the Effluent Levels 

Technical Memorandum, the plant upgrade improvements will be sized to achieve the effluent 

levels each month of the summer season defined as May 1 through October 31, rather than each 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

6 

month of the year.  Therefore, the summer season minimum monthly average wastewater 

temperature is also relevant to the generic plant description.  

The recommended values for the generic fixed film plant are presented in table 2-2. 

Table 2-2:  Generic Fixed Film Plant Characteristics 

Parameter Value 

Influent Annual Average Flow 9 mgd 

Influent Maximum Monthly (30 day average) Flow 11 mgd 

Influent Maximum Daily (24 hour average) Flow 15 mgd 

Influent Average BOD Concentration 270 mg/L 

Influent Average TSS Concentration 250 mg/L 

Influent Average NH3-N Concentration 30 mg/L 

Recycle Average Flow from Thickening and Dewatering 1 mgd 

Recycle Flow Average BOD Concentration 800 mg/L 

Recycle Flow Average TSS Concentration 500 mg/L 

Recycle Flow Average  NH3-NConcentration 120 mg/L 

Effluent average BOD Concentration 19 mg/L 

Effluent Average TSS Concentration 14 mg/L 

Effluent Summer Max. Monthly Average NH3-N 

Concentration 

17 mg/l 

Effluent Average NH3-N Concentration 16 mg/L 

Effluent Min. Monthly Summer Temperature (C) 18° 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

7 

2.3 Generic Conventional Activated Sludge Plant 

Six (6) of the twelve (12) plants are conventional activated sludge plants as listed below: 

PWD Northeast Water Pollution Control Plant (NEWPCP) 

1. City of Wilmington WWTP 

2. Delaware County Regional Water Pollution Control Authority (DELCORA) Western 

Regional Treatment Plant (WRTP) 

3. Gloucester County Utilities Authority (GCUA) WWTP 

4. Lower Bucks County Joint Municipal Authority (LBCJMA) WWTP 

5. PWD Southeast Water Pollution Control Plant (SEWPCP). 

As shown in the attached Data Summary, the permitted capacity of these plants ranges from 10 

mgd to 210 mgd, and in 2018 they collectively contributed approximately 46% of the total 

ammonia-nitrogen load discharged by the twelve (12) plants.  

Each of the conventional activated sludge plants have multiple primary settling tanks, multiple 

aeration tanks, and multiple final clarifiers. Four (4) of the six (6) plants have anaerobic digesters 

(i.e., the PWD NEWPCP, the City of Wilmington WWTP, the GCUA WWTP, and the LBCJMA 

WWTP).  All conventional activated sludge plants except the PWD SEWPCP have on-site 

processes to thicken and/or dewater sludge. Sludge from the SEWPCP is pumped to the 

SWWPCP for thickening and anaerobic digestion.  The DELCORA WRTP has multiple hearth 

sludge incinerators while the City of Wilmington WWTP has a thermal drying process to produce 

Class A biosolids.  PWD has a separate facility (i.e. the Biosolids Recycling Center or “BRC”) to 

dewater, thermally dry and produce Class A biosolids from sludge generated at NEWPCP, 

SEWPCP and SWWPCP.  The BRC is located adjacent to the SWWPCP which receives recycle 

streams from the BRC’s dewatering and thermal drying processes. 

The aeration tanks at several of the plants have the flexibility to be operated in different 

configurations (i.e., plug flow, step feed, contact stabilization or completely mixed) while other 

plants do not have such flexibility.  The flexibility to operate in step feed and contact stabilization 

modes is beneficial in terms of being able to maximize biomass inventories (and thus maximizing 

performance) while preventing excessive loss of biomass during wet weather events. 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

8 

Typically, conventional activated sludge plants that were designed for secondary treatment only 

and which are operating near the design flow for the plant will have several capacity limiting 

bottlenecks with respect to achieving significant removal of ammonia-nitrogen or total nitrogen.  

These bottlenecks typically include the following: (1) insufficient final clarifier capacity to handle 

the higher MLSS concentrations required for nitrification; (2) insufficient aeration tank volume to 

operate at a reasonable MLSS concentration while controlling the process at the higher solids 

retention time required for nitrification; (3) insufficient process air supply to satisfy the substantial 

increase in oxygen demand associated with nitrification; and (4) insufficient return sludge pumping 

capacity.  In addition to the issues described above, there may also be a need to add an external 

source of alkalinity to compensate for the alkalinity consumption associated with nitrification. 

In summary, there are typically a greater number of options to achieve ammonia-nitrogen and 

total nitrogen reduction in conventional activated sludge plants compared to pure oxygen 

activated sludge and fixed film plants depending upon the conservatism used in the original 

design of the plant, the flexibly to operate the aeration tanks in different modes, and how close 

the actual influent flows and loads are to the design basis flows and loads for the plant. 

As a result, there are additional characteristics relevant to developing budgetary capital costs to 

upgrade the generic conventional activated sludge plants than there are for the generic fixed film 

plant or the generic pure oxygen activated sludge plant.   The recommended characteristics and 

values for the generic conventional activated sludge plant are presented in the table below: 

Table 2-3:  Generic Conventional Activated Sludge Plant Characteristics 

Parameter Value 

Influent Annual Average Flow 72 mgd 

Influent Maximum Monthly (30 day average) Flow 87 mgd 

Influent Maximum Daily (24 hour average) Flow 163 mgd 

Influent Average CBOD Concentration 240 mg/L 

Influent Average TSS Concentration 220 mg/L 

Influent Average NH3-N Concentration 25 mg/L 



 
Nitrogen Reduction Cost Estimation Study 
Summary Report January 2021  

 

9 

Primary Effluent Average Flow 79 mgd 

Primary Effluent Average CBOD Concentration 200 mg/L 

Primary Effluent Average TSS Concentration 150 mg/L 

Primary Effluent Average NH3-N Concentration. 33 mg/L 

Recycle Average Flow from Thickening and Dewatering 7 mgd 

Recycle Flow Average CBOD Concentration 800 mg/L 

Recycle Flow Average TSS Concentration 500 mg/L 

Recycle Flow Average NH3-N Concentration 120 mg/L 

Effluent average CBOD Concentration 7 mg/L 

Effluent Average TSS Concentration 9 mg/L 

Effluent Summer Max. Monthly Average NH3-N 

Concentration 

18 mg/l 

Effluent Average NH3-N Concentration 10 mg/L 

Effluent Min. Monthly Summer Temperature (C) 18° 